HA 36345 AL 2~ i 1)
The Parts List of Model
HA36 Engine

72 71

Fr5 R 5 S BF|F 5 x5 EAES E |55 R 5 EANE S HE[FT K7 & Ak HE
NO. Part No. Part Name Qty.| NO. Part No. Part Name Qty.| NO. Part No. Part Name Qty.| NO. Part No. Part Name Qty.
| esere o3 | BT 1 {30 | 6Bo074. 13 THRIA R M5x20 1) [ 59 [mase- A e pipe | 1|88 |Ba15.a0- [BUEHE 0. 06
2 | 1E36FE. 9-4 e, 1|31 | 1B36F-3 L 2 |60 | cB9074. 4 oimedt WX 1) Tso [ep-a1s. 4.0 [BEF 1
3 | 1E36FE. 9-1 S8 e reer | 1|32 |msermes1 [ BX 1| 61 |1B36F-E-11 feim 4 1 [o0 [eea20 1300 [ ETEHE 0. 125
4 | 1E36FE. 9-5 %ﬁ’ﬁ% 1 | 33 | 1E36F-2C. 4. 1 ﬁii’%er 2 | 62 |1E36F-E. 1B gﬁi‘zfﬁetor 1 91 |P40.12.2-3A gﬁiiﬁi&if’g%‘%ver 1
s |msere o7 |RAETR 1 [ 34 | 1B40F-5-11 BHLH 2 |63 [mse a1 |BROSH 1|92 | 1840F-54-2 R e 1
6 |fase. 61 SAPEE Ass'y| 1|33 [P40-18 oo pin 2| 64 HA36. 4. 1-1 GEENT e cover | 1|93 ] B9074.4 é%éiig@@&suﬁ 2
7 | GB9074.4 R R R Serme sTins | 3 | 65 [GB/T6170 Yot ud- L ]94 [1BS6FE 101 [l gy !
g [cos20-nL. -1 [ EAEEE 1| 37 {136, 3-1 SRR 1| 66 |HA36.4.1-2 i 1 |95 [ 1B32FL.6.2 aREEe 1
9 |1A36. 6-2 Tk 1| 38 [HA36.3.1 ik 1 | 67 |6B/T846 AARE SR | o [os| 1maarL 6,04 | D7 1
10 | 1E36FE. 9-6 e 1| 39| mase. 32 ko 1 | 68 |GB/T9074.4 Rarae# NS> 55 [y sl 1B32pL 6. 23 | e 1
11 | 1B36FE. 9-2 i 2 | 40 3652 ot Dram Comp. | 1| 69 [1a36.4-3 e I (= REEPEE I A 1
12 |HA36. 6 s 1| 41 |oB/T894.1 ﬁi@mgw 1| 70 | 1a36. 4-2 B et 1 {os-4 EB-a1s. 4.1, 1-1 [ VR 1
13 [ 1E40F-3D-3 g’aglﬁ(g 1 | 42 | GB70. 1+GB93+GBY7 zﬁﬁf]ﬂﬁ\ﬁﬁgl" 4| 71 | HA36. 4-1 gé’iﬁi’%ime Cover 1 [9579] €G420.1.3.1-2 Eﬁ}; 1
14 | 1E36FE. 7 REBE RS 1] 43 [coaosens. 12 | KPP 1|72 [mazse. 11 KA 1 [os-6| 1B32PL. 6. 21 | BRE 1
15 | 1B36F. 2 g 2 |44 | co305F-ns. 1-3 | HRE 1| 73| LsRC S 1|96 | GB/T845 Screw ST4.2x16 | 2
16 |1836F-E. 82 | & X @dhi 1] 45 | co3osp-ns. 1-1 | HRAA 1| 7a | iaor-an a0 | REETR 1
17 |1B36F-2.6-3 | BRI L 1| 46 | 6B97.1 LEs 2 |75 [mse. 2. 141 5 1
T I N W ) K % S T - S
20 | GB1099 I S| 1 {49 | cBoora. 4 e MM 10 1y |78 {ma36-2. 5-1 e pboard | !

21 [ GB119 anr 4|50 1Eser-2 a1 | AR 1|79 [ HA36. 8-2 BT 1
22 |HA36. 5-1 WEHER 1[5 [iEser 102 | EEHEE 2 | 80 [ B84 SIS | 2
23 | GB70. 1 T s 230 4 | 52| 1E36F.10-1 Pﬁ%ﬁ Pin 1| 81 |HA36-1 hEse !

24 | 1B36F-2. 2. 1.1 | pokieer toron cowp| 1|53 |1E36F-E.4-1 | EE 1|82 |ma36.1 A 1
25 | 6B/T859 ZHs 1| 54 | 1E36F. 10-3 BT e 2|83 | 6B9074.4 Sarame <12 1y
26 | 6B/T97.1 Zms 1| 55| 1B36F-E-3 o 1 | 84 | 1B36F-2E-3 T 1
27 | 6B6170 K 56 | 1E36F-2E-1 e der 85 | GB70. 146B93+GB7| (TG W x 607129
28 | HA36-2.4.1.1 f?ﬁ%??ﬁﬁ?lnL COMP. 57| GB/T70.1 sy 86 | HA36-2 Motrier cover
2 |imser-2.51 | EERES 58 | 1B36F-E-8 2oFL 87 | GB/T845 A AT STE 213




BRUSHCUTTER MACHINE SPARE PARTS LIST BC36

1/4
A ] : No.|  PART No. PART NAME  Q1Y.
20 ) A | CG415. 3 Gear Case Ass’y
4 3\% 1 | GB/T893. 2 Stop Ring 26 1
- 5\\@§ 2 | GB/1894. 1 Stop Ring 10 1
. QL%\J ) 3 | GB/T276 Bearing 6000-2RS/P6| 1
9\%\% 4 | GB/T276 Bearing 6000/P6 2
5 | CG415D. 6-4 Pinion 1
10— 6 | GB/T70. 1 Screw M6X 20 1
11— 7 | GB/T93 Washer 6 1
8 | GB/T9074. 4 Screw MbX12 4
4\é 8 9 | GB/T9074. 11 Bolt M6X12 1
1—@& 10| BG305.12.4-4 | Gear Case 1
13\% 11| BG330H. 7.3-1 | Safety Guard 1
12| BG-328.9.5-2 Gear 1
H—© 13| CG305F. 1-1 Gear Shaft 1
15 \(b 14| GB/T276 Bearing 6002-2RS/P6 | 1
16\@ 15| GB/T893. 2 Stop Ring 32 1
17\@ 16| BC34. 3-1 Holder A 1
b 17| CG305F. 1-3 Holder B 1
o é 18| GB/T862. 1 Washer 10 1
20/!/ 19| CG305F. 1-4 Left Nut 1
20| GB/T91 Pin 2X 16 1
B |
1 NO.|  PART NO. PART NAME QTY.
B
1 [BC36-8 Rubber Ringer 1
2 [BC36-6 HANDGRIP 1
3 2—_ 3 [BC36. 27 Lock Bolt |
4 [BC36-5A CAP, UPPER 1
4 5 [BC36-3A BRACKET 1
6 |[BC36—4 Spring 1
—5 7 [BC36-2A Eddy Seat 1
- —6 8 [BC36-10 Damping Cushion | 1
— 1 9 |BC36-1 CAP, Lower 1
=08 10 [BC36. 4-2+4GB93 | Screw  M5%20 2
s 11|BC36-SB-1 Screw M5%10 1
10




BRUSHCUTTER MACHINE SPARE PARTS LIST BC36

2/4
ﬂ 1 2
4 4
1 3 /
b
NO.|  PART NO. PART NAME QTY.
C |BC36.1 Pipe Comp. 1
1 |BG-328.9.4-5 Rubber Cover 6
2 |BG-328.9.4-4 Oil-bearing 6
3 |CG40. 3-2 Drive Shaft 1
4 |BC36. 1-1 Pipe 1
NO.|  PART NO. PART NAME QTY.
D | BC36. 3 Lever Ass’y
1] BC36.3.3 Box, Left 1
2 | BC36.3.1 Stop Button Comp. 1
3| BC36. 3.2 Cable Comp. 1
4 | GB/T818 BOLT Mb5%30 1
5 | GB/T848 WASHER 5 1
6 | GB/T845 BOLT ST3. 5%13 4
7 | BC36.3-1 Box, Right 1
8 | BC36. 3-6 Handgrip 1
9 | BC36.3-5 Spring 1
10| BC36. 3-3 HANDGRIP 1




BRUSHCUTTER MACHINE SPARE PARTS LIST BC36

3/4
NO.|  PART NO. PART NAME QTY.
E
1 | BC46-5 Blade Cover 1
2 | GB/T70.1 BOLT M5%10 2
3 | BC36. 4 Guard Ass’y 1
4 | BC36.4-2 Screw M5%12 2
5 | BC36. 4-1 SAFETY GUARD BRACKET | 1
6 | BC36. 4.1 Safety Guard 1
7 | GB/T845 Screw ST4.2X16 1
8 | BC46. 2. 2 Guard Ass’y 1
9 |CG420.7.1.1-1 | Guard 1
10 | GB/T845 Screw ST4.2X16 2
11| BC46. 2. 2-1 Blade 1
NO.|  PART NO. PART NAME QTY.
F | BC36. 5 Nylon Cutter Head
1 |BC36.5-2 CAP Rope Room 1
2 |BC36. 5—-1 Bounce Object 1
3 |BC36.5-3 Rope Cap 1
4 |BC36. 54 Rope Seat 1
5 Cord ¢ 2. 0X 3100 1
6 |BC36.5-6 Spring 1
7 |BC36.5.1 Rope Room 1




BRUSHCUTTER MACHINE SPARE PARTS LIST BC36

4/4

NO.|  PART NO. PART NAME QTY.
G | CG260.3 Holder Ass’y
11 CG260. 3.1 Harness Clamp 1
2 | CG260. 3-1 Clamp 1
3 | GB/T70. 1 Screw M5X20 1
4 | GB/T889. 1 Nut Mb 1
NO.| PART NO. PART NAME QTY.
H | CG420-2 Blade 1
I | CG260A—CE. 1 Harness Ass’y 1
J | BC46-7 Bubble Jacket A 1
K | BC46-6 Bubble Jacket 1






